Parts Information:
Wheel Skate Hydraulic 680kg Capacity

Model No: WS680

Item | Part No. Description Item | Part No. Description
1| NLN12:S NYLOC NUT Mi2 ZINC DIN 985 (SINGLE) 9 | Ws680.09 PIN
2 | Ws680.02 WHEEL,CASTOR (100x8x33x128) 10 | WS680.10 THICK WASHER M12x35
~ | Ws680.02B WHEEL,CASTOR (W/BRAKE)(100x8x33x128) 1| swmizs SPRING WASHER M12 ZINC (SINGLE)
(NOT SHOWN) 12 | Ws68012 LOCK PIN
3 | Ws68003 ROD ASSEMBLY ~ | ws68012N LOCK PIN (NEW TYPE) (NOT SHOWN)
4 | SS123558 HEX HEAD SET SCREW M12x35mm SINGLE 3 | wses013 OUTER BODY & AXLE ASSY
5 | WS680.05 ROLLER RACEWAY(NYLON) 2 | wsesora PEDAL LOCK ASSY
6 | WS680.06 ROLLER(ALUMINIUM) 5 | WSe8015 HYDRAULIC UNIT
7| Ws680.07 SCREW 16 | SCB840.SB SOCKET HEAD CAP SCREW M8x40 BLACK
8 | WS680.08 INNER BODY & AXLE ASSY

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

BUTTSOF

ESTABLISHED SINCE 1971

Butts of Bawtry
Station Yard Bawtry Doncaster South Yorks DN10 6QD UK
Tel: 0044 (0)1302 710868 Fax: 0044 (0)1302 719481
Web: www.buttsofbawtry.com Email: info@buttsofbawtry.com




Parts Information:
E A LE Wheel Skate Hydraulic 680kg Capacity
Model No: WS680

B d . "‘r_’@
k!
Item | Part No. Description Item | Part No. Description
1 WS680.J01 FOOT PEDAL 20 WS680.J20 U-CUP SEAL 16*24*5
2 WS680.J02 CONNECTOR 21 WS680.J21 CIRCLIP
3 WS680.J03 PIN 22 WS680.J22 BUSHING
4 WS680.J04 R-PIN 23 WS680.J23 SEAL RING
5 WS680.J05 SCREW 24 | WS680.)24 CYLINDER
6 WS680.J06 SPRING 25 | WS680.J25 RAM
7 WS680.J07 STEEL BALL 4.7mm 26 WS680.J26 CIRCLIP
8 WS680.J08 PUMP BODY 27 | WS680.)27 CIRCLIP
9 WS680.J09 O-RING 28 | WS680.)28 BUSHING
10 WS680.J10 RELEASE VALVE 29 WS680.J29 SEAL RING
n WS680.J11 OIL PLUG 30 WS680.J30 SCREW
12 WS680.J12 M7 COPPER WASHER INT TOOTH 31 WS680.J31 CONNECTING BASE
13 WS680.J13 PUMP CYLINDER 32 SB-4.7 STEEL BALL 4.7mm
14 WS680.J14 DUST COVER 33 WS680.J33 BALL SEAT
15 WS680.J15 SPRING 34 WS680.J34 SPRING
16 WS680.J16 SPRING COVER 35 WS680.J35 SCREW
17 WS680.J17 O-RING 36 WS680.J36 O-RING
18 WS680.J18 NYLON RING 37 WS680.J37 SCREW
19 | WS680.J19 PISTON 38 | WsS680.)38 PLASTIC CAP

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | |ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page 2 of 2 WS680 Issue 2 PL 1/03/18




